
4.15-1 

4.15 UTILITIES AND SERVICE SYSTEMS 

This section describes potential impacts from the implementation of the proposed General Plan 
and Energy and Conservation Action Strategy (ECAS) on utilities and services, including water 
supply, wastewater, stormwater, solid waste, and energy resources.  Impacts associated with hy-
drology (groundwater and water-related hazards) and water quality are addressed in Chapter 4.9, 
Hydrology and Water Quality.  As noted in Chapter 3, Project Description, impacts are deter-
mined by comparing the proposed General Plan and ECAS to existing conditions, rather than to 
the existing General Plan.  The following evaluation is based on a quantitative analysis and ex-
[...]
Creek, which are downstream of the City’s point of discharge.  The action will allow the City’s 
current effluent quality to be in compliance with water quality objectives related to disinfection 
byproducts without construction of an alternative means of disinfection.  The new Basin Plan 
requirements will be incorporated into the City’s NPDES permit at the time the permit is next 
revised. 
 
v. California Toxics Rule and State Implementation Plan 
In the mid-1990s, the US EPA adopted the National Toxics Rule (NTR), which formally identi-
fied water quality standards for a number of trace toxic compounds.  Approximately 40 criteria 
in the NTR are applicable in California.  On May 18, 2000, the US EPA adopted the California 
Toxics Rule (CTR), which included new toxics criteria in addition to the previously adopted cri-
teria from the NTR.  The State Implementation Plan (SIP), adopted in 2000, provides imple-
mentation provisions for CTR criteria.  According to the SIP, full compliance with these criteria 
was required by May 18, 2010.  The requirements of the CTR and the SIP have been incorpo-
rated into the City’s existing NPDES permit. 
 
vi. State Title 22 Requirements 
Water recycling criteria, administered by the California Department of Public Health (CDPH), 
are contained in the California Administrative Code, Title 22, Division 4, Chapter 3, Sections 
60301 through 60355.  These criteria are known as the Title 22 requirements or standards.  Title 
22 contains provisions for the uses of recycled water based on the method of treatment, the use 
area requirements for recycled water projects, and general requirements for design, operations, 
and reliability.  Water used for recreational uses or agricultural irrigation must meet Title 22 
standards for unrestricted reuse.  Title 22 requirements have been incorporated into the City’s 
existing NPDES permit. 
 
vii. Water Quality Control Plan for the San Francisco Bay/Sacramento-San Joaquin Delta Estuary  
The Bay-Delta Plan was adopted on December 13, 2006, superseding both the May 1995 and 
the 1991 Bay-Delta Plans.  The Bay-Delta Plan identifies the beneficial uses of the estuary and 
includes objectives for flow, salinity, and endangered species protection.  The Bay-Delta Plan 



C I T Y  O F  V A C A V I L L E  

V A C A V I L L E  G E N E R A L  P L A N  A N D  E C A S  D R A F T  E I R  
U T I L I T I E S  A N D  S E R V I C E  S Y S T E M S  

4.15-26 

attempts to create a management plan that is acceptable to the stakeholders, while at the same 
time is protective of beneficial uses of the San Joaquin River and Sacramento River in the Bay 
Delta Estuary.  The requirements of the Bay-Delta Plan have been incorporated into the City’s 
existing NPDES permit. 
 
b. Local Plans and Policies 

This section summarizes the local plans and policies pertaining to wastewater in the EIR Study 
Area. 
 
i. Municipal Code 
The Vacaville Municipal Code has a number of provisions related to wastewater, including 
Chapter 13.08, Sewers, which contains regulations to prevent pollution and control and improve 
the quality and quantity of waste discharge.  Another relevant section is Chapter 11.01, Devel-
opment Impact Fees, which describes the Sewer System Impact Fee. 
 
ii. Easterly Wastewater Treatment Plant Tertiary Project Facilities Plan 
The Easterly Wastewater Treatment Plant Tertiary Project Facilities Plan (Tertiary Facilities 
Plan) was completed in April 2010.  The purpose of the Tertiary Facilities Plan is to identify the 
Easterly WWTP upgrades needed to comply with the NPDES permit issued on April 25, 2008.   
 
iii. Sewer System Management Plan (SSMP) 
The City of Vacaville SSMP was developed in response to the Statewide General Waste Dis-
charge Requirements for Sanitary Sewer Systems, and was completed in June 2009.  The SSMP 
provides a general framework for collection system operation, maintenance, and overflow pre-
vention.  It includes the following elements, commensurate with the statewide Waste Discharge 
Requirements: 
♦ Development plan and schedule 
♦ Goals 
♦ Organization 
♦ Legal authority 
♦ Operation and maintenance program 
♦ Design and performance provisions 
♦ Overflow emergency response program 
♦ Fats, oils, and grease (FOG) control program 
♦ System evaluation and capacity assurance plan 
♦ Monitoring, measurement, and program modifications 



C I T Y  O F  V A C A V I L L E  

V A C A V I L L E  G E N E R A L  P L A N  A N D  E C A S  D R A F T  E I R  
U T I L I T I E S  A N D  S E R V I C E  S Y S T E M S  

4.15-27 

♦ SSMP audits 
♦ Communication program 

 
2. Existing Conditions 

The City of Vacaville provides wastewater collection and treatment (sewer) service to most de-
veloped areas within the city limit.  Sewer service includes operation and maintenance of gravity 
sewers, lift stations, force mains (i.e. pressure sewers), and the Easterly WWTP.  Because future 
development allowed by the proposed General Plan can only occur after annexation to the City, 
which includes provision of City services, this section focuses on the provision of sewer service 
from the City. 
 
a. Treatment Capacity and Existing Wastewater Flows 

The Easterly WWTP, located east of the city adjacent to the unincorporated town of Elmira, has 
a sanitary base flow (SBF) capacity of 15 MGD.2  Previous planning documents estimated that 
the current capacity would be adequate through the year 2028; however, the timing of future ex-
pansions at the Easterly WWTP is highly dependent on the actual pace of growth, as well as the 
nature of businesses that choose to locate in Vacaville.3  In 2011, the three-month average late 
summer flow was 7.5 MGD,4 or half the rated capacity of the Easterly WWTP.  Dry weather 
flows vary significantly from year to year, so the City periodically calculates a theoretical SBF 
that could occur based on actual historical flows.  The most recent calculation was completed in 
June 2011 and determined that the theoretical SBF in 2010 was 8.36 MGD.5  Therefore, the 
Easterly WWTP has capacity to accommodate growth producing an SBF of about 6.6 MGD. 
 
The Easterly WWTP was designed to be expanded to accommodate an SBF above 15 MGD.  In 
addition, the treatment plant is currently being upgraded to provide additional levels of treat-
ment.  Upgrades to add denitrification and equalization capabilities are scheduled for completion 
in 2013.  Laboratory improvements and filtration will be added by 2014 and 2015, respectively.  
These improvements will allow the plant to maintain compliance with its NPDES discharge 
permit, but will not add capacity above the current 15 MGD. 
 

                                                 
2 Upon completion of the upgrades under design and construction in 2012, one treatment process area, the secondary 

clarifiers, will have a maximum day capacity of about 18.2 MGD distributed over three clarifiers, equivalent to a SBF capacity of 
about 12.7 MGD. A fourth clarifier will be constructed as SBFs approach the capacity of the first three clarifiers in order to 
achieve the full 15.0 MGD rated plant capacity. Personal communication with Jim Waters, West Yost Associates, March 13, 
2012. 

3 West Yost Associates, 2010, Easterly Wastewater Treatment Plant Tertiary Project Facilities Plan. 
4 Calculations by West Yost Associates using influent flow data provided by the City of Vacaville Utilities Department, 

January 2012. 
5 City of Vacaville, Utilities Department, 2012, City of Vacaville Infrastructure, Facilities Status Report – Water Supply & 

Treatment/Wastewater Treatment Facilities. 



C I T Y  O F  V A C A V I L L E  

V A C A V I L L E  G E N E R A L  P L A N  A N D  E C A S  D R A F T  E I R  
U T I L I T I E S  A N D  S E R V I C E  S Y S T E M S  

4.15-28 

b. Treatment Operations 

The Easterly WWTP currently provides secondary treatment and disinfection consistent with 
currently-applicable discharge standards.  The major treatment processes and operations of the 
Easterly WWTP include: 

♦ Headworks/Preliminary Treatment: Influent pumps, bar racks, screens, and grit tanks. 

♦ Primary Treatment: Primary sedimentation basins. 

♦ Secondary Treatment: Aeration basins, secondary clarifiers, and ancillary facilities. 

♦ Disinfection: Chlorine injection, chlorine contact basins, and dechlorination. 

♦ Biosolids Handling: Anaerobic digesters, dissolved air flotation thickeners (DAFTs), 
biosolids storage lagoons, belt press thickeners, and biosolids storage beds.  The fully treated 
biosolids are currently used as alternative daily cover at an off-site landfill, in accordance 
with State biosolids disposal requirements. 

♦ Ancillary Facilities: Storage lagoons, pump stations, monitoring equipment, laboratory 
facilities, administrative facilities, and storage facilities. 

 
c. Wastewater Quality 

The Easterly WWTP consistently and reliably meets all currently-applicable effluent quality 
standards, as defined in the current NPDES permit for the facility.  Current applicable effluent 
limitations include the following: 
♦ Biochemical oxygen demand (BOD) 
♦ Total suspended solids (TSS) and settle-able solids 
♦ Total coliform organisms 
♦ Chlorine residual 
♦ Effluent toxicity 
♦ Ammonia 
♦ Nitrate 
♦ Electrical conductivity 
♦ pH 
♦ Miscellaneous toxics (chlorodibromomethane, cyanide, dichlorobromomethane, mercury, 

and total trihalomethanes) 
 
In addition, water quality standards are applicable to the shallow receiving waters downstream of 
the Easterly WWTP discharge point.  These standards include numeric limits for fecal coliform, 
dissolved oxygen, pH, pesticides, radioactivity, temperature, and turbidity, as well as narrative 
limits for biostimulatory substances (i.e. substances that “promote aquatic growths in concentra-



C I T Y  O F  V A C A V I L L E  

V A C A V I L L E  G E N E R A L  P L A N  A N D  E C A S  D R A F T  E I R  
U T I L I T I E S  A N D  S E R V I C E  S Y S T E M S  

4.15-29 

tions that cause nuisance or adversely affect beneficial uses”), chemical constituents, color, float-
ing material, oil and grease, suspended sediments, settle-able substances, taste, odor, and toxicity. 
 
Finally, groundwater standards are applicable to the groundwater in the vicinity of the Easterly 
WWTP.  These standards include numeric limits for fecal coliform, ammonia, total dissolved 
solids, and pH, as well as narrative limits for taste, odor, toxicity, and color. 
 
d. Wastewater Collection 

The City owns and operates the wastewater collection system for the Easterly WWTP.  The 
wastewater collection system consists of gravity sewers ranging in diameter from 6 inches to 54 
inches, plus seven different lift stations, and associated facilities. 
 
i. Collection System Monitoring 
The City performs routine wastewater collection system flow monitoring at various permanent 
metering locations throughout the city and at the Easterly WWTP.  Most of the sites are con-
nected to the City’s Supervisory Control and Data Acquisition (SCADA) system, and include 
various gravity flow metering flumes and lift station magnetic flow meters.  A total of five exist-
ing permanent collection system metering manholes equipped with flow measuring flumes ac-
tively measure flow within the collection system at key locations.  Two of the five metering 
manhole flumes have not been connected to the SCADA system yet.  In addition, the three larg-
est lift stations in the city are currently flow metered and connected to the SCADA system. 
 
Moreover, as part of the on-going management of the wastewater collection system, the City 
conducts flow monitoring and sanitary sewer system capacity evaluations each year.  Activities 
include extensive fieldwork and data analysis to characterize the relative performance of various 
areas of the collection system and to identify specific problems or problem areas.  Activities for 
the 2009/2010 rainy season included: 

♦ Flow metering and data analysis at 20 sites, including pump stations, City sewer flow 
metering sites, industrial flow metering sites, and influent flow metering at the Easterly 
WWTP. 

♦ Field inspections of sanitary sewer manholes at various locations throughout the city. 

♦ Sewer line surcharge monitoring. 

♦ Installation of non-perforated manhole covers to reduce inflow during street surface 
flooding events. 

♦ Continued inflow and infiltration (I&I) assessment, and development and implementation of 
a long-term I&I control plan. 



C I T Y  O F  V A C A V I L L E  

V A C A V I L L E  G E N E R A L  P L A N  A N D  E C A S  D R A F T  E I R  
U T I L I T I E S  A N D  S E R V I C E  S Y S T E M S  

4.15-30 

♦ Data analysis and preparation of annual reports for each monitoring season. 
 
These activities focus on identifying major sources of inflow and infiltration (I&I) and defining 
corrective measures that will help to reduce peak flows in the collection system and at the treat-
ment plant.  I&I control measures preserve pipeline and treatment capacity for residential and 
commercial uses, and reduce the likelihood of a system outflow caused by high flows. 
 
In addition to flow monitoring, the City conducts routine cleaning and closed-circuit television 
inspections of the collection system to identify deteriorating facilities and set rehabilitation prior-
ities.  Approximately 20 percent of the system is inspected each year, so that over the course of 
each five-year period, the entire system is inspected. 
 
ii. Collection System Modeling and Planning 
The City maintains a collection system model for the purpose of simulating peak flow conditions 
to determine existing and future needs for collection system improvements.  All gravity trunk 
sewers 12 inches in diameter and greater, selected smaller diameter sewers in key areas, and all 
seven City lift stations with associated pressure mains, are modeled.  The modeled facilities are 
indicated schematically in Figure 4.15-3. 
 
The model makes use of the City’s land use database and associated flow factors to calculate av-
erage sanitary flows.  Peak flows are then derived using sanitary flow peaking factors and I&I 
patterns taken from past collection system flow data.  The resultant peak flow conditions are 
analyzed to determine the locations and sizing of system improvements needed to accommodate 
the modeled peak flows. 
 
Modeling has been used to conduct collection system planning for over 20 years.  In addition to 
citywide planning, special attention has been paid to certain focus areas.  The most important of 
these areas is the Northeast Sector, for which the Northeast Sector Sewer Master Plan Update 
(prepared by West Yost Associates) was adopted by the City Council in December 2009.  In par-
ticular, this document defines the capacity available for future development in the business park 
areas between Putah South Canal and Interstate 505, as well as within the Vaca Valley Business 
Park.  The master plan establishes policies to provide at least 2,000 gallons per day per acre 
(gpd/acre) of average flow capacity to all non-residential areas covered by the plan.  It also iden-
tifies additional flow capacity above this baseline capacity that may be available for future devel-
opment.  Some capacity may therefore be available for dischargers who require more than 2,000 
gpd/acre average flow capacity.6 

                                                 
6 City of Vacaville, Northeast Sector Sewer Master Plan Update, 2009. 



C I T Y  O F  V A C A V I L L E
V A C A V I L L E  G E N E R A L  P L A N  A N D  E C A S  E I R

A L T E R N A T I V E S  T O  T H E  P R O P O S E D  P R O J E C T

#

##

#

#

#

#

#

§̈¦80

§̈¦505

§̈¦80

Easterly
WWTP

ALAMO DR

N
U

T 
TR

EE
 R

D

FRY RD

ELMIRA RD

G
IBSO

N
 C

AN
YO

N
 R

D
LE

IS
U

R
E

 T
O

W
N

 R
D

VACA VALLEY PKY

MONTE VISTA AVE

B Street LS

Horse
Creek LS

Brown
Street LS

Allison Pkwy LS

Grandview Dr LS